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CUSTOMER NAME: GZN JEWELRY LIMITED

ADDRESS: 402,4/F, YANGXIN SCIENCE PARK, NO.1, YONGSHENG ROAD, 

YONGTOU COMMUNITY, CHANG'AN TOWN, DONGGUAN CITY ZIP 

CODE.52300

Sample Name : 14K Solid Gold Piercing Jewelry

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client.

***********
Date of Receipt : 2025-01-02

Testing Period : 2025-01-02 ~ 2025-01-16

Test result(s)   : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical 
Services Co., Ltd. ShenZhen Branch.

Clare Lu
Authorized signatory
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Test Item: Au‰

Test Standard: GB/T 9288-2019

Enviroment Condition: (15～25)℃, (30～60)%RH

Test Item Test1 Test2 Test3 Average value

Au‰ 585.3 583.8 586.5 585.2

Note: One 1# and one 2# were mixed for testing.

001-1# First delivered sample 001-2# Second delivered sample

Appendix information: 

1. The above test has been subcontracted to the accredited laboratory.

2. The test report shall only be used for clients’ scientific research, teaching, internal quality control, 

product research and development, etc… and just for internal reference.

********End of report********
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